SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 41

Lowest Channel / 5MHz / QPSK

Lowest Channel / 10MHz / 16QAM
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Date: 14.FEB 2018 18:36.03

3 pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50279 GHz 14,70 dam nd8 down 5.055 MHz ML 25055 GHz 15.39 dam nd8 down 9.77 Wz
T 1 2,500062 GHz -11,05 dam nd8 26.00 dB TL L 2.500065 GHz -10.73 dBm n 26,00 d8
T2 1 2,505117 GHz -11.37 d8m Q factor 495.1 T2 1 2.509835 GHz -10.65 dBm Q factor 256.4
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Middle Channel / 5MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 14.FEB 2018 18:36.22

Cate: 14 FEB2018 18.37:22

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 2.596708 GHz 14.23 dam nd8 down 4.715 MHz ML 2,503941 GHz 15.86 dsm ndB_down 9,89 MHZ
TL 1 2,592642 GHz -11.44 dBm nd8 26.00 dB TL L 2.550085 GHz -10.36 dBm nd8 26.00 dB
T2 1 2,597358 GHz -11.52 d8m Q factor 550.7 T2 1 2.569975 GHz -10.51 d8m Q factor 262.3
—
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Highest Channel

/5MHz / QPSK

Highest Channel /

10MHz / 16QAM
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Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2.68739 GHz 15.00 dBm ndB down 4.645 MHz ML 2.883142 GHz 16.16 dBm ndB down 3,77 MHz
T1 1 2 685062 GHz -11.19 dém nds 26.00 d8 T1 1 2.680145 GHz -10.75 dBm nds 26.00 da
T2 1 2669903 GHz -11.02 dam Q factor 554.6 T2 1 2.689915 GHz 9,44 dBm Q factor 274.6
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 41

Lowest Channel / 1I5MHz / QPSK

Lowest Channel / 20MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2.501476 GHz 14.21 dBm nd@ down 14.236 MH2 M1 2.503966 GHz 18.06 dBm nd@ down 20,26 MHZ
T 1 2,500427 GHz -13.18 dbm nd8 26.00 dB TL L 2,49977 GHz -8.21 dBm n 26,00 d8
T2 1 2,514663 GHz -12.41 dBm Q factor 175.7 T2 1 2.52003 GHz -8.46 dBm Q factor 123.6
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Middle Channel / 15MHz / QPSK

Middle Channel /

20MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 Gbm  Offset 12,10 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att a0ds SWT 5.7ps @ VBW 3MHz  Mode auto FFT
SGL Count 100/100 SGL Count 1007100
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 2,592273 GHz 14.40 dBm nd@ down 14.356 MH2 M1 2.593921 GHz 17.74 dBm nd@ down 20,14 MHZ
TL 1 2,567717 GHz -11,99 dam nd8 26.00 dB TL L 2.58453 GHz -8.40 dBm nd8 26.00 dB
T2 1 2,602073 GHz -11.83 dém Q factor 1B0.6 T2 1 2.60507 GHz -8.27 dBm Q factor 128.8
—
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Date: 14.FEB 2018 18:38:11 Date: 14 FEB. 2018 183820
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 12,10 db & RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att a0ds SWT 5.7ps @ VBW 3MHz  Mode auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 2.666035 GHz 14.18 dBm ndB down 14.356 MHz ML 2.885315 GHz 18.68 dém ndB down 20,3 MHZ
TL 1 2,675397 GHz -11.95 dam nds 26.00 dB TL L 2.66085 GHz -7.45 dBm nds 26.00 d&
T2 1 2669753 GHz -11.34 dém Q factor 167.1 T2 1 2.69015 GHz -7.48 dBm Q factor 132.3
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saronas. FCC RF Test Report

Report No. : FG811821B

Occupied Bandwidth

Mode LTE Band 41 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. QPSK |16QAM| QPSK 16QAM QPSK |16QAM QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 45 | 446 | 9.05 | 9.05 | 13.43  13.4 | 18.34 | 18.54
Middle CH - - - - 448 | 448 | 893 | 9.07 | 13.43 | 13.43 | 18.42 | 18.46
Highest CH - - - - 451 | 45 | 901 | 901 | 1352  13.34 | 18.14 | 18.26

Mode LTE Band 41 : 99%0BW(MHz)

BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz

Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.47 - 9.07 - | 13.49 - | 1834 -
Middle CH - - - - 4.49 - 9.03 - | 1346 - | 1826 -
Highest CH - - - - 4.48 - 9.01 - | 1334| - 1838 -

SPORTON INTERNATIONAL INC. Page Number 1 Al12-12 of 40
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 41

Lowest Channel

/ 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM

Ref Level 30.00 dém  Offset 12,10 dB & RBW 100 kHz

pectrum

Ref Level 20,00 dém
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Offset 12,10 dB & RBW 100 kHz
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Date: 14.FEB.2018 18:18:11

o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2504458 GHz 16.36 dam ML 2504638 GHz 16.33 dam
T 1 2,5002522 GHz 10.60 dBm Oce Bw 4,495504496 MHz TL L 2,5002522 GHz 11.77 dBm Oce Bw 4.485514486 MHz
T2 1 25047478 GHz 10.99 dam T2 1 2.5047378 GHz 11.36 dam
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Middle Channel / 5MHz / QPSK

Middle Channel / 5MHz / 16QAM

ectrum pectrum 2
Ref Level 30.00 Gbm  Offset 12,10 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,10 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,593422 GHz 16.93 dem ML 2,5948 GHz 15.22 dBm
TL 1 25927622 GHz 10.92 dBm Occ Bw 4.485514486 MHz TL L 2.5927622 GHz 9.51 dBm Occ Bw 4.485514486 MHz
T2 1 2,5972478 GHz 11.38 dBm T2 1 2.5972478 GHz 10.90 dBm
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Date 14.FEB 2018 18:18.51 Date: 14 FEB.2018 18:16.01
Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 12,10 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 12,10 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2665642 GHz 16.70 dBm ML 2.680188 GHz 15.04 dBm
TL 1 2,6852223 GHz 10.73 dBm Occ 8w 4.525474525 MHz TL L 2.6852423 GHz 11.85 dBm Occ 8w 4.495504496 MHZ
T2 1 26697478 GHz 11.23 dBm T2 1 2.6897378 GHz 10.03 dBm
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saronas. FCC RF Test Report

Report No. : FG811821B

LTE Band 41

Lowest Channel / 10MHz / QPSK

Lowest Channel / 10MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 2.505 GHz 1001 pts Span 20.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2505839 GHz 17.54 dam ML 2.507737 GHz 17.29 dam
T 1 2,5004845 GHz 11.52 dBm Oce Bw 9.070925071 MHz TL L 2.5004845 GHz 10.45 dBm Oce Bw 9.050949051 MHz
T2 1 2.5095554 GHz 12.64 dBm T2 1 2.5095355 GHz 11.36 dam
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Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
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CF 2.595 GHz 1001 pts Span 20.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50452 GHz 17.24 dBm ML 2.508037 GHz 17.49 dam
T 1 2,5904645 GHz 12.26 dBm Oce Bw 9.050943051 MHz TL L 25005045 GHz 11.28 dBm Oce Bw £.991008991 MHz
T2 1 2.5995165 GHz 11.56 dam T2 1 25094955 GHz 11.99 dam
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Date: 14.FEB. 2018 18:20:50
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Highest Channel / 10MHz / QPSK

Highest Channel / 10MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,10 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
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CF 2.6B5 GHz 1001 pts Span 20.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2683501 GHz 19.50 dém ML 2.887657 GHz 17.20 dBm
TL 1 26805045 GHz 11.38 dém Oce Bw 8.951048951 MHz T1 1 2.6804845 GHz 11.59 d@m oce Bw 9.030969031 MHZ
T2 1 26694555 GHz 11.47 dBm T2 1 2.6895155 GHz 11.83 dBm
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 41

Lowest Channel / 1I5MHz / QPSK

Lowest Channel / 15MHz / 16QAM

Ref Level 30.00 dém

(=]

Offset 12,10 d& & RBW 300 kHz

pectrum

(=]

Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz

o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.17 dBm) ™M1[1] 15.64 dBm)
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CF 2.5075 GHz 1001 pts Span 90.0 MHz CF 2.5075 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2.506661 GHZ 17.17 dBm ML 2.500088 GHz 15.64 dBm
TL 1 2,5007567 GHz 11.46 dBm Oce Bw 13.486513487 MHz TL L 2.5008167 GHz 10.69 dBm Oce Bw 13.336663337 MHz
T2 1 2,5142433 GHz 11.50 d8m T2 1 2.5141533 GHz 9.88 dom
L U J L JU J L]
Date: 14.FEB 2018 18:2208 Date: 14 FEB 2018 182219
ectrum pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
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&nd 60 d
CF 2,595 GHz 1001 pts Span 90.0 MHz CF 2.595 GHz 1001 pts Span 30.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 2,592393 GHz 16.70 dBm ML 2.593801 GHz 16.07 dBm
TL 1 2,5682268 GHz 11.15 dBm Oce Bw 13.516483515 MHz TL L 2.5882867 GHz 9.38 dBm Oce Bw 13.396603397 MHz
T2 1 2,6017433 GHz 11.03 d8m T2 1 2.5016833 GHz 9.00 dém
L U J wa L JU J L]
Date’ 14.FEB 2018 18:22 48 Date: 14 FEB. 2018 182258
Spectrum Spectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 16.96 dBm| mili] 1 dBm
20 2.6795330 GHZ| - 2.6846280 GHz
1 / Occ Bw 13.456543457 MHz| x’O\ c Bw T2 13.486513487 MHz
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60 df -60 de
CF 2.6825 GHz 1001 pts Span 30.0 MHz CF 2.6825 GHz 1001 pts an 30.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML T 2.679533 GHz 16.95 dBm ML 2.684628 GHz 15.25 dBm
TL 1 2.6757867 GHz 1200 dam oce Bw 13.456543457 MHz TL L 2.5757567 GHz 10.06 dam oce Bw 13.485513487 MHZ
T2 1 26692433 GHz 11.79 dBm T2 1 2.6892433 GHz 11.67 dBm

Date: 14.FEB.2018

18:23.28

L )i

Cate: 14.FEB.2018 18.23.36

SPORTON
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 41

Lowest Channel / 20MHz / QPSK

Lowest Channel / 20MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max [035k Max
- ™M1[1] 20.01 dBm)| [ ™M1[1] 20.55 dBm
- - 2.5072030 GHz - X 2.5105990 GHZ]
-l ] = 18.421578422 MHz ] 18.221778222 MHz
104 / . 10d
/ \ /
od 0 d
i \ j
~1od ,J : -0 d
/ |
— e = 20 <iBrm- = —
= v,
30
40 df -40 di
50 df 50 d
-6 df -60 di
CF 2.51 GHz 1001 pts Span 40.0 MHz CF 2.51 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.507203 GHz 20,01 dBm ML 2.510599 GHz 20,55 dBm
T 1 2,5007293 GHz 12.21 dBm Oce Bw 18.421576422 MHz TL L 2,5008891 GHz 11.34 dBm Oce Bw 18.221776222 MHz
T2 1 2.5191508 GHz 12.28 dam T2 1 2.5191109 GHz 11.17 dam

I ]

Date: 14.FEB 2018 18:38.41

\ ) J [

Cate: 14.FEB2018 18.34.04

Middle Channel / 20MHz / QPSK

Middle Channel / 20MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 12,10 db = RBW 1 MHz RefLavel 30.00 dbm  Offset 12,10 d& = RBW 1 MHz
o Att 30de SWT 57 ps @ VBW 3MHz  Made Auto FFT o Att 30dé SWT  57ps @ VBW 3MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
_ ™M1[1] 19.58 dBm) 19.00 dBm)
20 1 2.5911640 GHz| 20 W 2.5980370 GHz|
I A D i i 18.901698302 MHz — AT e 18.981618382 MHz
J NP o
10d p 104
[ 4
/ A
od 0 di { 4
\ | |
10 d £ v 10 di / -
o/ - - _ e e e P
20,48 . / VN S A Ha= -
| ARl AT
a0 30
40 df -40 di
50 df 50 d
60 d -60 di
CF 2.595 GHz 1001 pts Span 40.0 MHz CF 2.595 GHz 1001 pts Span 0.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.501164 GHz 19,58 dam ML 2.508037 GHz 19.00 dam
T 1 2,5858092 GHz 12,68 dBm Oce Bw 18.301638302 MHz TL L 2,5858492 GHz 10.68 dBm Oce Bw 18.361616362 MHz
T2 1 2.6041109 GHz 13.06 dam T2 1 2.5042308 GHz 11.00 dam

it J -

Date: 14.FEB 2018 18:34.34

\ ) J [

Cate: 14.FEB2018 18.34:44

Highest Channel / 20MHz / QPSK

Highest Channel / 20MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 12,10 dB & RBW 1 MHz Ref Level 20,00 dém  Offset 12,10 db & RBW 1 MHz
o Att 30de  SWT 5.7 ps @ VBW 3 MHz  Mode Auto FFT I Att 30de  SWT 57z @ VBW 3 MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
20.09 dBm i 19.94 dBm|
- ma 26700810 Gl o 2 6010a50 C1ie
e 1B.341658342 MHz T?! N . M‘ﬁ\n‘\ ,/‘\T? 18.221778222 MHz|
10 d - 10 d 4 > -
] [ \
g f: od ;
BUE f — — -10 dBm— v
7 (W — — R P
I e Ve % e e
) 30
-40 -40 df
50 df -50 di
-60 df -60 di
CF 2.68 GHz 1001 pts Span 40.0 MHz CF 2.68 GHz 1001 pts Span 40.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2678961 GHz 20,09 dém ML 2.684835 GHz 19.94 dBm
T1 1 26708492 GHz 11.68 dBm oce Bw 18.341658342 MHz T1 1 2.6709291 GHz 11.85 dBm oce Bw 18.221778222 MHZ
T2 1 26691908 GHz 12.15 dBm T2 1 2.6891508 GHz 11.47 dBm
L ) L )i ) L
Date: 14.FEB.2018 18:35.13 Date: 14 FEB.2015 18.35.23
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FAX . 886

-3-328-4978

Page Number 1 A12-16 of 40




saronas. FCC RF Test Report

Report No. : FG811821B

LTE Band 41

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

Spectrum pectrum
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
™M1[1] 14.43 dBm) ™M1[1] 17.25 dBm)
- 2.50900900 GHz - ) 2.5029220 GHz]
o Bre 4.505404505 MHz A £.991008991 MHZ
IR I ot nfMAZ Unpora™ [N | A
10 df i St e ke et v 10 d ¥
| ! \
od 0 T
{ \ ! \
10 df f - 10 d \
A {
/ \ / |
204 i v 20d i i
A /
1 / Yoy ~
a0 h] T — <30, g
A e~ W A, ﬂ\..”’ (A
hmi -40 di
50 df 50 d
60 d -60 di
CF 2.5025 GHz 1001 pts Span 10.0 MHz GCF 2.505 GHz 1001 pts Span 20,0 MHz
Span Span
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2.503009 GHz 14,43 dam ML 2502922 GHz 17.25 dam
T 1 2,5002423 GHz 9.68 dBm Oce Bw 4.505494505 MHz TL L 25005045 GHz 9.30 dBm Oce Bw £.991008991 MHz
T2 1 25047478 GHz 8.33 dam T2 1 2.5094955 GHz 8.49 dam

Date: 14.FEB 2018 18:35:63

L i ]

DCate: 14 FEB2018 18.36.52

Middle Channel / 5SMHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum = =
Ref Level 30.00 cbm  Offset 12,10 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 12,10 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 16.37 dBm) 16.29 dBm)
o 2.59476000 GHz 2.5 0 GHz
= Occ B 4.525474525 MHz @ — £.991008991 MHZ
T /+ A ) Rl Y A
1wd 1 e, N Y Y o ‘f 10 d . v AL
4 / y
o ‘ 0 i ;
\ f |
10 d - -10 di
\ [ \
20 d b 20 d
/ \
o | NS W, \
AT ~ Ao v R R
L A,
e a0 d
50 df 50 d
&nd -60 di
CF 2.595 GHz 1001 pts Span 10.0 MHz CF 2.595 GHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 2,50476 GHz 16.37 dam ML 2.505550 GHz 16.29 dam
T 1 2,5927423 GHz 9.47 dBm Oce Bw 4.525474525 MHz TL L 2.5005245 GHz 8.96 dBm Oce Bw £.991008991 MHz
T2 1 2.5972677 GHz 9.33 dam T2 1 2.5995155 GHz 10.04 dam

L I ]

Date: 14.FEB. 2018 18:36.13

\ ) J [

Cate: 14.FEB2018 18.37:12

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 dém  Offset 12,10 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 12,10 db & RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 5.67 dBm mili] 16.93 dBm|
20 . 2.68638100 GHz - 2.6867180 GHz
B Y Oce By 4.475524476 MHz o — e By : 9.030969031 MHz
Idn gt S oy o ] T2 . T A A A AT sl e &
10 di v 10
f 1 \
{ ! \
od ? od 1
/ / \
nd 0 1
10 i 10 f’ i
20 d 20 di !
L o ~
o/ N
BRR ATV LAN VA e -3
-40d -40 d
50 df -50 di
60 d -60 db
CF 2.6875 GHz 1001 pts Span 10.0 MHz CF 2.685 GHz 1001 pts pan 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 2666381 GHz 15.67 dBm ML 1 2.686718 GHz 16.93 dBm
T1 1 2 6852622 GHZ 9.24 dBm oce Bw 4. 475524476 MHz T1 1 2.6804845 GHz 10.39 dBm oce Bw 9.030969031 MHZ
T2 1 26697378 GHz .95 dbm T2 1 2.6895155 GHz 9.94 dBm

L 1 ) ]

Date: 14.FEB.2015 18:36.32

L I ]

Cate: 14.FEB.2018 18:37.32
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811

821B

Conducted Band Edge

LTE Band 41/ 5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

= s um v
Ref Level 30.00 dBm  Offset 16,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PASS I 20 chipe_PURIOUS LINE ABS PASS
t
10 dBm “ 10 dBm
0de L\ 0 dom }I
-10 dBm -10 dBm
v a1 _ /
SPURIOUS_LINE_ABS “ 20 dBm I
.30 dBm I i I | LI 4 -30 dem- ! |
RN PO N T | O T T Y A T
o3 0O 1 A 01000 DRI O 10 8 v = £ P 18 O O 1 O 10
-50 dem 50
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz Start 2.685 GHz 10005 pts Stop 2.715 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit | Rangelow | Rangeup | REW | Frequency | PowerAbs | atimit |
2475 GHZ 2404 GH2 1.000 MH2 2.49184 GHz -25.90 dBm -0.90 d8 2.685 GHz 2.680 GHz 100.000 kHz 2.68967 GHz 23.40 dBm ~6.60 db
2,494 GHz 2.496 GHz 1.000 MHz 2.49598 GHz -18.70 dém -5.70 d& 2,690 GHz 2.601 GHz 100.000 kHz 2,69000 GHz -12.85 dBm -2.85 dB
2.496 GHz 2.499 GHz 1.000 MHz 2.49897 GHz -10.72 dém -0.72 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69109 GHz -10.28 dbm -0.28 db
2.489 GHz 2.500 GHz 100000 kHz 2.50000 GHz -13.80 dBm -3.80 dB 5 595 CH= 2606 GHz 1,000 MHz 5 6a50% CHe 2155 dom o6t db
2.500 GHz 2.505 GHz 100.000 kHz 2.50038 GHz 23.36 dim -6.54 dB 2,696 GHz 2,715 GHz 1,000 MHz 2,69736 GHz -25.31 dbm -0.31 d8
Y
Il - i 1 Ve

Date: 14.FEB. 2018 18:05:27

Date: 14 FEB. 2018 180708

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P um u%,:' Sp um
Ref Level 30.00 dBm  Offset 16,10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PARS | SPURIGHE GHEEKARS_ PARS
o0 dblfie_§PURIOUS LINE ABS PABS o0 chife—$PURIODS LINE ABS PASS
10 gem (MEW umm\
ode f dem
-10 dam J 10 dem ll
An dn— . g
SPURIGUS_LINE_ABS [ 20 dem I
-30 dam | -30 dem = 1
40 dam——p L HL“J"L”*"W 40 dBm s ‘ el |H il {UH}
-50 dem -50 dBm
-60 dBm -60 dem
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |[[start 2.685 ahiz 10005 pts Stop 2.715 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency Powerabs | Alimit Rangelow | RangeUp | RBW | Frequency |__Powerabs | aAlimit |
2475 GHz 2.494 GHz 1.000 MHz 2.49330 GHz -27.00 dBm -2.00 d8 2.685 GHz 2.690 GHz 100.000 kHz 2.68887 GHz 9.95 dBm -20.05 dB
2.494 GHz 2.496 GHz 1.000 MHz 249498 GHz -24.27 dBm -11.27 dB 2.690 GHz 2,601 GHz 100.000 kHz 2,69000 GHz -20.70 dBm -10.70 dB
2496 GHz 2.499 GHz 1.000 MHz 249876 GHz -20.58 dém -10.58 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69138 GHz -17.72 dBm -7.72 dB
2,499 GHz 2.500 GHz 100,000 kHz 2,49999 GHz -22.56 dem -12.56 dB 5 605 GH= 2896 GHz 1,000 Mz 2.69510 GHz 2332 B 1032 a8
2.500 GHz 2.505 GHz 100.000 kHz 2.50145 GHz 9.50 dBm -20.40 d& 2.696 GHz 2.715 GHz 1.000 MHz 2.69732 GHz -25.93 dbm -0.93 db
T
Il 1 P

Date: 14.FEB. 2018 183343

Date: 14.FEB.2018 16:38:13
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 41/ 5MHz / 16QAM

Lowest Band Edge / 1RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 16,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100,100
@1 AvgPwr @1 AvgPwr
Limit §heck PABS | SPURIGHE GHEEKABS PABS
20 dhipe_§PURIOUS LINE ABS PAES i 20 chife_kPURIDUS LINE 4BS PASS
10 dBm “ 10 dBm “\
0 dB \\ 0 dBm i \
-10 dBm -10 dBm
v aul _ N
SPURIOUS_LINE_ABS u 20 dem I
-30 deém 4 i -30 dBm |
i | \ ‘ O Y Y PT
A demy I I O P i W e AT S T t
-50 dem I
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||l start 2.685 GHz 10005 pts Stop 2.715 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency PowerAbs | ALimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs |  Alimit |
2.475 GHz £.454 GHp 1.000 MHg 2:48780 GHz -27.62 dBm -2.62 dB 2.685 GHz 2.690 GHz 100.000 kHz 2.68965 GHz 22.61 dbrm -7.39 d8
2,494 GHz 2.496 GHz 1.000 MHz 2.49565 GHz -20.54 dém ~7.54 de 2,690 GHz 2.601 GHz 100.000 kHz 2,69000 GHz -14.13 dBm ~4.13 d2
2.496 GHz 2.499 GHz 1.000 MHz 2,49859 GHz -14.21 dém -4.21 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69104 GHz -11.20 dbm -1.20 dB
2.489 GHz 2.500 GHz 100000 kHz 2.49959 GHz -14.13 dBm -4.15 dB 5 595 CH= 2606 GHz 1,000 MHz 5 6a523 oHe 2184 dom 584 db
2.500 GHz 2.505 GHz 100.000 kHz 2.50037 GHz 22.01 dem ~7.09 d& 2,696 GHz 2,715 GHz 1,000 MHz 269767 GHz -27.20 dBm -2.20 dB
Y
) i )

Date: 14.FEB. 2018 18:04:54

Date: 14 FEB 2018 16:37.06

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

] um L
Ref Level 30.00 dBm  Offset 16,10 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 16.10 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PAES | SPURIGHE GHEEKARS_ PAES
o0 thJH BPURIOUS ) INE_ABS PABS 20 dhi‘\L.‘P' SPURIOUS_LINE_ABS PASS
10 dem 0 dBm
ods [ dem \
-10 dam j 10 dem I
SPURIDUS_LINE_ABS -20 dem L [
30 dem n | -30 dBm % .
-0 dBm v e ‘ " JY“JMM -40 dBm i oy e T _ —1
-50 dem -50 dBm
60 dam -50 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz | |['start 2.685 GHz 10005 pts Stop 2.715 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency Powerabs |  aLimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2475 GHz 2,404 GHz 1.000 MHz 2.49380 GHz -26.61 dBm -1.61 d8 2.685 GHz 2.680 GHz 100.000 kHz 2.68881 GHz 5.62 dBm -21.18 db
2,494 GHz 2.496 GHz 1.000 MHz 2.49548 GHz -23.37 dém -10.37 de 2.690 GHz 2.691 GHz 100.000 kHz 2.69001 GHz -26.32 dBm -16.32 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49894 GHz -18.77 dem -8.77 d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69100 GHz -21.38 dBm -11.38 d&
2,499 GHz 2.500 GHz 100,000 kHz 2,50000 GHz -23.16 dém -13.16 dB 5 595 CH= 2896 GHz 1,000 MHz 5 Ga54? oHe 26 08 dBm 1508 d
2.500 GHz 2.505 GHz 100.000 kHz 2.50132 GHz 9.26 dem -20.74 d& 2,696 GHz 2,715 GHz 1,000 MHz 2,69655 GHz -27.65 dbm -2.65 dB
T
I 1 P

Date: 14.FEB 2018 168:34:51

Date: 14.FEB.2018 16:39.21
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s=amranas. FCC RF Test Report Report No. : FG811821B

LTE Band 41 / 5MHz / 674QAM
Lowest Band Edge / 1RB Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 16,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE GHEEKARS PABS
o0 dblfie_§PURIOUS LINE ABS PASS . 20 chiRe -pumﬁ IS LINE ABS PASS
10 dem ‘l 10 dém ‘
0ds l 0 dBm l]
-10 dBm -10 derm
e il 'I . il “ |
SPURIUS_LINE_ABS 1 20 dBm I
-30 dBm H 4 -30 dBm +
\ i ] I A TR Y T Y
b o " 08 30 8 819 m o | U B 1 e Y Y PO A1 O 1 X 5 0
50 dBm .
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz ||l start 2.685 GHz 10005 pts Stop 2.715 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | __Powerabs | ALimit Rangelow | RangeUp | RBW | Fraquency | Powerabs | Alimit |
2.475 GHZ £.454 GHp 1,000 MHz 2:49325 GHz -25.64 dBm -0.64 d8 2.685 GHz 2.690 GHz 100.000 kHz 2.68964 GHz 21.52 dbrm -6.08 de
2,494 GHz 2.496 GHz 1.000 MHz 2.49565 GHz -20.20 dém ~7.20 d& 2,690 GHz 2.601 GHz 100.000 kHz 2,69001 GHz -15.82 dBm -5.82 d2
2,496 GHz 2.499 GHz 1.000 MHz 2.49897 GHz -11.72 dém -L.72.d8 2.691 GHz 2.695 GHz 1.000 MHz 2.69122 GHz -11.53 dBm -1.53 de
2,499 GHz 2.500 GHz 100,000 kHz 2,49997 GHz -17.46 dém -7.45 dB 5 595 CH= 2896 GHz 1,000 MHz 260548 GHz 2259 dBm oade
2.500 GHz 2.505 GHz 100.000 kHz 2.50032 GHz 21.68 dBm -8.32 dé 2.696 GHz 2.715 GHz 1.000 MHz 2.69714 GHz -25.35 dBm -0.35 dB
i T

i

Date: 14 FEB. 2018 17-09:49

Date: 14.FEB. 2018 17:07:33

Lowest Band Edge / Full RB Highest Band Edge / Full RB

] um o
Ref Level 30.00 dBm  Offset 16,10 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 16.10 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr [@1 avoPwr
Limit §heck PABS | SPURIGIECHNEKABS PABS
20 dhife _EPURIOUS LINE_ABS PABS 20 dhiRE_$PURIOUS LINE_ABS PASS
10 dBm
ode
-10 dBm ;
SPURIDUS_LINE_ABS 1 |
-30 dBm l | “' i -
] i Ll
]
40 dam————f—}-+ ‘ L) 40 dBm . Il L ”' l!,‘! | H! |
-50 dem -50 dBm
-60 dBm -60 dBm
Start 2.475 GHz 10005 pts Stop 2.505 GHz |||l start 2.685 GHz 10005 pts Stop 2.715 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | PoweraAbs | Alimit |
2.475 GHz 2.494 GHz 1.000 MHz 2.49372 GHz -25.25 dBm -0.25 d& 2.685 GHz 2.690 GHz 100.000 kHz 2.6B8852 GHz 8.69 dbm -21.31 dB
2.494 GHz 2.496 GHz 1.000 MHz 249586 GHz -22.73 dém -9.73 d& 2.690 GHz 2.691 GHz 100.000 kHz 2.69004 GHz -25.05 dBm -15.05 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49872 GHz -21.00 dém -11.00 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69186 GHz -20.10 dBm -10.10 de
2,459 GHz 2.500 GHz 100.000 kHz 2.50000 GHz -27.63 dBm -17.63 dB 2.695 GHz 2.696 GHz 1,000 MHz 2.69526 GHz Z54.71 dBm C11.71 dB
2.500 GHz 2.50S GHz 100.000 kHz 2.50065 GHz B.16 dem ~21.84.d8 2,696 GHz 2.715 GHz 1.000 MHz 2.69602 GHz -26.43 dbm -1.43 db
\
) i )
Date: 14.FEB 2018 17.08.41 Dete: 14.FEB.2018 17.10:56
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SPORTON LAB.

FCC RF Test Report

Report No. : FG811821B

LTE Band 41

/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

spectrum x| spectrum
Ref Level 30.00 dBm  Offset 16,10 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 16.10 de Mode Auto Sweep
SGL Count 100/100 SGL Caunt 100/100
@1 AvaPwr (@1 vgPuwr
Limit §heck PARS | SPURISHIE CGHEEKARS_ PABS
20 dhife_$PURIOUS LINE ABS PABS 20 dhi‘ﬁ‘p SPURIOUS LINE A{L PABS
f (
10 dem l 10 dém h
ode I‘ ll 0 dem J \
-10 dBm 1 -10 derm Iﬁ \
noane o { -20 dem *l
SPURIOUS_LINE_ABS v U [
-30 dem il -30 dBm |
F IrL ] \‘ N
-40 dBm ——— 0 dem t W o e
50 dBm ¥
-60 dBm 60 dBm
Start 2.475 GHz 10005 pts Stop 2.51 GHz Start 2.68 GHz 10005 pts Stop 2.715 GHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Frequency | Powerabs |  Atimit | Rangelow | Rangeup | RBW | Frequency | _ PowerAbs | ALimit |
2.475 GHz £.490 GHp 1.000 MHg 2:48990 GHz -40.60 dBm -15.60 dB 2.680 GHz 2.690 GHz 100.000 kHz 2.685944 GHz 23.65 dbrm -6.35 d8
2,490 GHz 2,496 GHz 1.000 MHz 2,49548 GHz -31.12 dém -18.13 d& 2680 GHz 2 691 GHe 200.000 kM2 2 59003 GHe 1504 dbm e 04 ds
2.496 GHz 2.499 GHz 1.000 MHz 2,49898 GHz -17.08 dém -7.08 d& 2,691 GHz 2.695 GHz 1,000 MHz 2.69121 GHz ~19.56 dbm -9.56 db
2,499 GHz 2.500 GHz 200.000 kHz 2,49998 GHz -12.03 dém -2.03 dB 5 595 CH= 2,700 GHz 1,000 MHz 269523 GHz 3290 dBm ~15.90 db
2.500 GHz 2.510 GHz 100.000 kHz 2.50059 GHz 24.30 dim -5.70 dB& 2,700 GHz 2,715 GHz 1,000 MHz 2,70091 GHz -40.11 dBm -15.11 dB
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2475 GHz 2,400 GHz 1.000 MHz 2.49048 GHz -33.39 dBm -8.39 d& 2.680 GHz 2.680 GHz 100.000 kHz 2.68419 GHz 7.09 dbm —22.91 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49171 GHz -28.22 dém -15.22 de 2,690 GHz 2.601 GHz 200.000 kHz 2,69001 GHz -23.89 dBm -13.89 dB
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2.475 GHz £.490 GHp 1,000 MHz 248947 GH2 -41.39 dBm -16.39 d8 2.680 GHz 2.690 GHz 100.000 kHz 2.685940 GHz 22.23 dBm ~7.77 dB
2.480 GHz 2.495 GHz 1.000 MHz 2,49599 GHz -34.52 dém -21.52 d& 2.690 GHz 2.691 GHz 200.000 kHz 2.69005 GHz -23.49 dBm -13.49 dB
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2,475 GHz 2.490 GHz 1.000 MHz 2,49043 GHz -32.85 dém -7.85 d8 2.680 GHz 2.690 GHz 100.000 kHz 2.68608 GHz 5.24 dBm -24.76 dB
2.480 GHz 2.496 GHz 1.000 MHz 249587 GHz -28.53 dBm -15.53 dB 2.690 GHz 2,601 GHz 200.000 kHz 2.69001 GHz -27.57 dBm -17.57 d8
2496 GHz 2.499 GHz 1.000 MHz 249772 GHz -29.11 dém -19.11 d& 2.601 GHz 2.695 GHz 1,000 MHz 2.69203 GHz -25.04 dBm -15.04 d&
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2.475 GHZ 2,490 GHz 1.000 MHz 2.48754 GHz -34,98 dém -9.98 dB 2.675 GHz 2.690 GHz 100.000 kHz 2.68916 GHz 24.00 dbrm ~6.00 d&
2.490 GHz 2.496 GHz 1.000 MHz 2,49583 GHz -30.87 dém -17.87 dB 2.690 GHz 2.691 GHz 300.000 kHz 2.69004 GHz -18.75 dBm -8.75 dB
2,496 GHz 2.499 GHz 1.000 MHz 2,49888 GHz -18.22 dém -8.22 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69125 GHz -22.87 dBm -12.87 dB
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2.475 GHz 2.490 GHz 1.000 MHz 2.48808 GHz -29.41 dBm ~4.41 dB 2.675 GHz 2.690 GHz 100.000 kHz 2.68086 GHz 5.03 dBm -24.97 db
2.490 GHz 2.496 GHz 1.000 MHz 249540 GHz -28.66 dém -15.66 dB 2.690 GHz 2.691 GHz 300.000 kHz 2.69001 GHz -23.46 dBm -13.46 dB
2,496 GHz 2.499 GHz 1.000 MHz 2.49899 GHz -26.14 dém -16.14 dé 2.691 GHz 2.695 GHz 1.000 MHz 2.69171 GHz -21.20 dBm -11.20 d8
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2,475 GHz 2.490 GHz 1.000 MHz 2.48837 GHz -30.52 dém -5.52 d8 2.675 GHz 2.690 GHz 100.000 kHz 2.68449 GHz 4.90 dBm -25.10 dB
2.490 GHz 2.496 GHz 1.000 MHz 2.49378 GHz -28.22 dém -15.22 di 2.690 GHz 2.691 GHz 300.000 kHz 2.69002 GHz -26.39 dBm -16.30 d8
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2.475 GHz £.490 GHp 1,000 MHz 248727 GHz -36.28 dBm -11.28 d8 2.675 GHz 2.690 GHz 100.000 kHz 2.68914 GHz 21.52 dbm -5.08 dB
2.480 GHz 2.495 GHz 1.000 MHz 2,49423 GHz -36.40 dém -23.40 d& 2.690 GHz 2.691 GHz 300.000 kHz 2.69000 GHz -20.60 dBm -10.60 dB
2.496 GHz 2:499 GHz 1.000 MHz 249892 GHz -34.98 dBm -24.98 d& 2.691 GHz 2.695 GHz 1.000 MHz 2.69102 GHz -33.90 dBrm -23.90 d&
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2,475 GHz £:490 GHz 1.000 MHz 2,48567 GHz -32.04 dém -7.04 dB 2,675 GHz 2.680 GHz 100.000 kHz 268566 GHz 3.36 dBm -26.64 db
2.450 GHz 2.496 GHz 1.000 MHz 2.49309 GHz -29.50 dém -16.50 d& 2.690 GHz 2.691 GHz 300.000 kHz 2.69000 GHz -27.85 dBm -17.85 dB
2.496 GHz 2.499 GHz 1.000 MHz 2,49855 GHz -28.53 dBm -18.53 dé 2,691 GHz 2.695 GHz 1,000 MHz 2.69154 GHz -24.56 dbm ~14.56 db
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SPORTON LAB.
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LTE Band 41/ 15MHz
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